INSTALLATION MANUAL
ACC HOUSING
PRODUCT NUMBER: M6150

APPLICATION: 2017+ FORD SD /Eb/\

MADEC IN THGC USA






SIN31INOJ 10 318Vv1



A MESSAGE FROM THE OWNER

Fab Founs’ was borw out of a passion for customizing vehicles and a love of the outdeors. Our engineening team uses the latest 5D
design software to turn wew froduct ideas into neality. Tu oun factory, designs come to life with the combination of cutting edge
From design and mandfactuning, to guality and delivery, Falb Fours' mission o to be the manket leader for oteel truck and jeet
accessonces. We make sure a guality froduct o delivened on time. mone than expected, better than expected o cur customens.,

Enjoy your wew Fal Foarns product, Weleome to the jamdly!

Greg Figye

Founder, Fal Fours



GETTING STARTED

Before you begin the installation process of your new Fab Fours product, we suggest
laying out all materials and parts on a pad or protective surface.

Failure to fully account for all components before beginning installation may leave vehicle
immobile until part is acquired. Refer to the next pages as an inventory check.




PROVIDED MATERIALS

TOOLS REQUIRED
IM HW * Plastic panel pry tool

KIT * 7mm Socket wrench
® 13mm Socket wrench
e 18mm socket wrench
M6150-IM 50244-HW * 15mm socket wrench
¢ 3/32 Allenw wrench
©11/32 Socket wrench
* 11/16 Socket wrench

® Flat head screw driver

* 5/8 Socket wrench

22338

I . ASSISTANCE

perform the installation as items
22339 61745 are heavy and may need to be held
in place while installing.

HARDWARE KIT | 50244

FAB FOURS COMPONENT ORGANIZATION

IDENTIFICATION DESCRIPTION

50244-HW 1/4” NYLOCK HEX NUT, STAINLESS STEEL 2 Disassemble the vehicle where you
can catalog and store everything.

50244-HW 1/4” FLAT WASHER, STAINLESS STEEL 4 We suggest labeling and bagging all

50244-HW 1/4"-20 X 1.25” BUTTON HEAD 2 the OEM bolts when removing from

50244-HW M6 NYLOCK HEX NUT 1 the vehicle. Failure to I'<eep.t.rack of
parts could lead to an inability to

50244-HW M6 FLAT WASHER 1 properly reinstall components.

50244-HW M8 NYLOCK HEX NUT 2

50244-HW M8 FLAT WASHER7/16”-14, Yellow Zinc 2




1. Note the type of Adaptive Cruise Control
(ACC) sensor you have: Figure 1 shows a large
ACC sensor and Figure 2 shows a smaller
sensor. (Figure 1-2)

2. If installing the larger sensor discard the bolt
on bracket (22339). If using the smaller sensor
skip to step 4.

3. Install the large sensor by placing the

sensor into the bracket and screwing in the

top bolt into the weld-nut. Use the provided
M8 hardware to fasten the lower two bolts
(50244-HW). NOTE: Once the lower two bolts
are secure make sure the sensor is parallel to
the front face by adjusting the upper bolt in the
weld-nut. (Figure 3)

ASSEMBLY

Figure 1

Figure 2

Figure 3



4. Install the small sensor by placing the
sensor into the bolt on bracket (22339) and
screwing in the top bolt into the weld-nut.
Use the provided M8 hardware to fasten
the lower two bolts (50244-HW). NOTE:
Once the lower two bolts are secure make
sure the sensor is parallel to the front face
by adjusting the upper bolt in the weld-nut.
(Figure 4)

Figure 4

5. Install the bracket (22339) with sensor
into the main bracket (22338) using the
provided 1/4” hardware (50244-HW).
(Figure 5)

6. Attach the fully assembled sensor
bracket onto the bumper using the 7/16”
used to attach the logo plate. Plug the
sensor into the harness and attach the
provided Fab Fours Logo badge to cover the
sensor opening. (Figure 6)




CONTACT INFORMATION

FAB FOURS INC.
2213 INDUSTRIAL PARK ROAD
LANCASTER, SC 29720

PHONE: (866) 385-1905

FAX: 866-574-1423

EMAIL: SUPPORT@FABFOURS.COM
WWW.FABFOURS.COM




“IF YOU'RE LOOKING FOR MORE OF THE SAME,
THEN YOU'VE COME T0 THE WRONG PLACE.”

- GREG HIGGS

480\




